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4. ANOTEAEZIMATA AOKIMHZ / TEST RESULTS

O1 nipég Tou Aciktn Hyopgiwong AepdgepTou ‘Hyou Tou dokipiou BidovTal OTO ETTICUVATITOUEVO diaypappa
ot oeAida 8 oe ouvdpTnon pe TNV cuxvoTtnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O TrapakdTw ZTabuiouévog Asiktng Hyopeiwong yio pdoua ouxvotitwy amd 100Hz wg 3150Hz eival
amoTéAeopa agioAdynong oUuewva pe To TpéTuTo EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

TOppuwva pe To Mpoétuto Mpoidviog / According to the Product Standard EN 14351 -1:2010
MammoTwOeioa Tipn / Determined value
Y TaBuopévog Aciktng Hxopeiwong / Weighted Sound Reduction index:
Rw (C:Ct) = 40 (-2;-7) dB
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AgikTng Hyopegiwong
Sound Reduction Index ISO 10140-2:2010

oUugewva pe To/according to

Karaokeuaomig/Manufacturer; ALUMINCO ALE. / ALUMINCO Ovoypagia mpoibvrog/Product name: KolGgpwua ahoupviou ALUMINCO
S.AAvadétng/Client: ALUMINCO A.E. / ALUMINCO S.A SL. 2450 / Aluminum Frame ALUMINCO SL 2450
Eykardotaon/ Installation: ALUMINCO AE. / ALUMINCO S.A Huepopnvia rapaywyrg / Production date : 03/09/2018

OdAapo dokipwv/Test rooms: PF
Huepopnvia Sokiurig/Testing date: 13/09/2018
Nicordosig Sokipiou / Sample dimensions : 1210X1470 mm

Mepiypagr Tou dokiyiou & tng didragng TomobéTnang / Sample & mounting description:

Kotguwpa ahoupiviou ToTroBetnuévo olppuwva we To pdTuTo ISO 10140-2:2010.

Kpdua: EN AW-6060 [AIMgSi]. Yahwon;: Efwrepikdg uakotrivakag (4/4) triplex pe akouoTikr pepBpdvn, Sidkevo 12 mm, eowTepixds vahoTrivakag
(3/3) triplex, ouvoliké Trdxog udAwang 27,6 mm. Baoikég Siaotdoeg: AlaoTdoelg Kougwparog: MAdrog 1210mm * "Yyog 1470mm. POAAO

Ydhwong: MAdrog 1162mm * Yyog 1422mm

Aluminum frame, installed according to ISO 10140-2:2010.
Alloy: EN AW-8060 [AIMgSi]. Glass Unit: External Glass (4/4) triplex with acoustic film, gap 12 mm, internal glass (3/3) triplex, total glass unit
width 27,6 mm. Basic dimensions: Frame Dimensions: Width 1210mm * Height 1470mm. Glass Leaf: Width 1162mm * Height 1422mm.

S Bokipiou/S test specimen: 1,78 m?
Emipaveiah pafa/Mass per unit: kg/m?
Gepuokpacio/Temperature: 23 C°
ZxeTikr uypaaia/Relative humidity: 50 %
Zrarikr micorn/Static pressure 101 kPa

V @ahdpou Exmoptrig/V Source Room: 56 m®
V Qaidpou Aqung/V Receiving Room: 51 m?

|_f(Hz) | R(dB) | Rrmax(dB)

50 15,7
63 27,2
80 337

100 17,2 37,9
125 | 286 37,2
160 | 206 41,4
200 | 259 39,7
250 | 334 434
315 35,0 46,5
400 | 37.7 47,1
500 | 40,1 50,8
630 41,7 53,8
800 | 40,9 54,5
1000 | 39,3 55,8
1250 | 44,7 54,1
1600 | 46,1 534
2000 | 444 55,2
2500 | 437 55,9
3150 | 47.6 55,0
| 4000 | 47.8 56,8
5000 | 48,4 52,7

Zopgwva pe 1o Mpdtutro Mpoidvrog / According

to the Product Standard EN 14351 -1:2010

AmaorwBeioa Tiun / Determined value

Zrafuiopévog  Aeiktng  Hyopeiwong

OUUQWYO ME TA OTTOTEAECHOTA UETPACEWY OF

BaAdpoug BOKINGY OF TPITOOKTARES

Weighted Sound Reduction Index

according to measurement results in test rooms in

third octaves

Rw (C,Ctr) = 40 (-2;-7) dB
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